
01/14/13

Parts List

Position the bottom shelf B so that the 
caster holes are facing up. Insert caster C 
into the caster holes on the bottom of shelf 
B.  Use a mallet to set the casters properly.

Flip bottom shelf B so that it is upright. 
Set top shelf A on top of bottom shelf 
B. Align the screw holes so that the top 
shelf A is at the desired height.

Insert screw D through the aligned screw 
hole of A and B and fasten nut E with 
pliers and screwdriver. The AVJ42 base 
unit is now complete.

1 2 3

-- Phillips Screwdriver
-- Rubber Mallet
-- Pliers or Adjustable Wrench

A A

E ED D

B B B

C

AVJ42 Base Instructions
All AVJ42 Units

Cabinet comes 
pre-assembled  
on units that  
include a cabinet.

A x1 B x1 C x4
D x4 E x4

Tools Required

1/4



01/14/13

Parts List

A x1 B x1 C x2 D x2

Electric Assembly 
Instructions

-- Screwdriver
Tools Required

C

A

B

D

D

C

(Plastic or Metal 
Mounting Surface)

Number of outlets 
may vary.

Push screw C through electric outlet A. Make sure 
the electric outlet A and cord wrap B align with the 
mounting surface screw holes. Push screw C through 
cord wrap B and the mounting surface screw holes. 
Use wing nut D and screwdriver to fasten.

1

2/4



Metal / Plastic Cart 
LCD Instructions

Requires Completed 
Cart Before Assembly

Lock Casters
 Before Assembly

01/26/15

M1 x4 M2 x4 N x4

G x2 H1 x2 H2 x1

Q x1

E x4 F x4

P x4

O x1

K x2 I x2 L x2

D x4

J x2

A x4 B x4 C x4

4 x2

2 x11 x2

1A x2

3 x1

3A x2

5 x1

M5x15 (Metal Carts)

TV Mounting Hardware

M5x50 (Plastic Carts)

M6x20M6x35

M8x25M8x15

M5x16 M6x16 M8x35

Parts ListTools Required
-- Phillips Screwdriver
-- 8mm Wrench

G	 - M6x20 tube screw x2
H1	- M6 metal washer x2
H2	- Tube spacer x1
I	 - M8 metal washer x2
J	 - M8x15 allen screw x2
K	 - M8x25 allen screw x2
L	 - M8 locking nut x2
M1	- M5x15 allen screw x4
M2	- M5x50 allen screw x4
N	 - M5 metal washer x4
O	 - Allen wrench x1
P	 - TV screw spacer x4
Q	 - Angle bracket x1

3/4

(Pre-installed Screws)

(Pre-installed Covers)

LCD Component List
1	 - TV brackets x2
2	 - Base plate x1
3	 - Aluminium tube x1
4	 - L support bar x2
5	 - TV Mount x1

Hardware Bag
A 	 - M5x16 TV screw x4
B 	 - M6x16 TV screw x4
C 	 - M8x35 TV screw x4
D 	 - M6 metal washer x4
E 	 - M6x35 allen screw x4
F 	 - M6 metal washer x4



Metal / Plastic Cart LCD Instructions 01/26/15

1

6 7 8 9

2 3 1

2

4 5

Heavy Lifting: 
Assistance 
Required

4/4

A,B,Cx4
Dx2

Gx2

H1x2

H2x1

Lx2
Ix2

2

3
4

2
Q

O

O

4

3

5

5

3A

1

1A
1A

1

5

(Top of Cart)

(TV Sold Separately)

(Top)

(Top)

(Bottom)

Slide cable cover off and 
feed cable into place.

Once positioned properly 
re-tighten screws 1A.

Remove pre-installed screws 1A 
to properly install to TV Mount 5. Slide cable cover back into 

place. Assembly complete.

Do not fully tighten until all 
screws are into place.

M1 (Metal Carts)
M2 (Plastic Carts)

Kx2

Mx2
Nx2

Mx2

Nx2

Ex4
Fx4

1A
1A

Jx2

Ix2

Dx2

1
Px2 Px2

1


	AVJ42_instruct.pdf
	AVJ-EC-LCD_instruct.pdf

